
E
d 

:  
R

ev
 : 

 
 C

od
 : 

INSTRUCTION

03
/2

0
G

R
LD

TO
O

R
X

C
LX

90
00

00



Assembly Steps
Step 1

06

①Connect the wires with same terminal.
②Mount the Decorative ring to console mast, using Bolt M8*20(1pc),

M8*65(1pc) and φ8 flat washer(1pc).
③Fix the Column group, using M8*55 Bolts(3pcs) and φ8 flat washer(3pcs).

Console mast

M8*20 bolt 

 M8*65 bolt 

 Communication wires

Using bolt M8*55

Decorative ring

Main Frame

φ8 flat washer

φ8 flat washer

Column group

φ8 flat washer



Assembly Steps

07 08

Assembly Steps
Step 2
①Fix the step base, use M8*20 Blots(2pcs), φ8 flats(2pcs) and M8*20 Blot(1pc)

 Step base

 M8*20 bolt

 M8*20 bolt
 M8*20 bolt

φ8 flat washer

φ8 flat washer

Step 3
①Connect the wires with same terminal.
②Fix the side handlebar to upper handlebar with Decorative rings,
  use M8*20 Blots(4pcs) and φ8 flats(4pcs).
③Fix the handlebar group to console mast with strengthen base, 
  use M8*20 blots(4pcs) and φ8 flats(4pcs).
④Fix the handlebar group to Column group, use M8*20 Blots.

 M8*20 bolt

 M8*20 bolt

 M8*20 bolt

 M8*30 bolt

Handleber Reinforcement

Decorative ring

Decorative ring

Handlebar group

Side handlebar

Side handlebar

φ8 flat 

φ8 flat 

 M8*20 bolt

φ8 flat 



Assembly Steps

07 08

Assembly Steps
Step 2
①Fix the step base, use M8*20 Blots(2pcs), φ8 flats(2pcs) and M8*20 Blot(1pc)

 Step base

 M8*20 bolt

 M8*20 bolt
 M8*20 bolt

φ8 flat washer

φ8 flat washer

Step 3
①Connect the wires with same terminal.
②Fix the side handlebar to upper handlebar with Decorative rings,

use M8*20 Blots(4pcs) and φ8 flats(4pcs).
③Fix the handlebar group to console mast with strengthen base,

use M8*20 blots(4pcs) and φ8 flats(4pcs).
④Fix the handlebar group to Column group, use M8*20 Blots.

 M8*20 bolt

 M8*20 bolt

 M8*20 bolt

 M8*30 bolt

Handleber Reinforcement

Decorative ring

Decorative ring

Handlebar group

Side handlebar

Side handlebar

φ8 flat 

φ8 flat 

 M8*20 bolt

φ8 flat 



09 10

Assembly Steps
Step 4
①Fix the Console, use M8*20 blots(4pcs)
②Fix handrail covers, use M4*25 screw(4pcs) and ST4.2*16 Screw(2pcs)

 Console

 M8*20 bolt

 M4*25 screw
 M4*25 screw

ST4.2*16 Screw

ST4.2*16 Screw

Handrail covers

Handrail covers
Handrail covers

Handrail covers

LED display console, show us following information:
Time(S): display from ”00:00-99:59” ; Default time for positive timing,Increment 
with each 1 second.
Distance(Km): display from”0-99.9” ; Default distance is positive timing, increment 
with each 0.1Km
Calorie (Koal): display from”0-99.9” default Calorie is positive timing, Increment 
with each 0.1 Kcal.
Speed (Km/h):Display from”0-100km/h” Increment with each 0.1km/h
Intensity: display from “1-20” ; 

①

② ③ ④ ⑤

⑥

⑦ ⑧

⑨ ⑩ ⑪ ⑫ ⑬

⑭
⑮

⑯

Console description

Display



09 10

Assembly Steps
Step 4
①Fix the Console, use M8*20 blots(4pcs)
②Fix handrail covers, use M4*25 screw(4pcs) and ST4.2*16 Screw(2pcs)

 Console

 M8*20 bolt

 M4*25 screw
 M4*25 screw

ST4.2*16 Screw

ST4.2*16 Screw

Handrail covers

Handrail covers
Handrail covers

Handrail covers

LED display console, show us following information:
Time(S): display from ”00:00-99:59” ; Default time for positive timing,Increment 
with each 1 second.
Distance(Km): display from”0-99.9” ; Default distance is positive timing, increment 
with each 0.1Km
Calorie (Koal): display from”0-99.9” default Calorie is positive timing, Increment 
with each 0.1 Kcal.
Speed (Km/h):Display from”0-100km/h” Increment with each 0.1km/h
Intensity: display from “1-20” ; 

①

② ③ ④ ⑤

⑥

⑦ ⑧

⑨ ⑩ ⑪ ⑫ ⑬

⑭
⑮

⑯

Console description

Display



11 12

②

③

④

⑤

⑥

⑦

⑧

⑨

light language

LED display

Program

View

 Fan

Level

Target Program

Start/Stop

USD

NFC 
Identification

Self-editing
Program 

Numeric Keypad

Use       button to change

Use       button to change

Use       button to change

Use       button to change

Information about the training

6 training modes, One button start

Adjust the speed of fan: low, high

Press          adjust exercise intensity

Set self-editing program 

Charging for mobile electronic devices 

Identify user information（smart system version）

When unit stopped, press this button to start.
When unit running, press this button to stop.

Set exercise target, include Time, distance, Koal

After the end of the exercise, the system will automatically save the 
current exercise data, click on the view to display the current exercise result data

Input the Age, weight and password etc. 
Press     to delete.After input the number, press OK to confirm.

Distance
Heart Rate

Step Frequency

Koal
Koal/h
Power

Used Time
Remaining Time

System Time

Speed
 Average Speed

Steps

Blue(3seconds): Power On
Breathing blue: Standby
Flashing Blue: Searching bluetooth/ Logging 
into the system
Green: System login succeeded
Flashing Red(2sec): System login failed
Yellow(60seconds): Pause state
Blue(1Second):Cool Down
Red(1second):Stop
Red(2Second): Exit system

⑩

⑪

⑫

⑬

⑭

⑮

⑯

Console description

Number Name Details

Operating Instructions

2, weight Setting(30-180): display remind”Enter your weight(input your weight)
default”65”, press -+ to choose or input your weight directly, press     to next step;
3,  Time Setting(5-99): display remind “ENTER TIME”(imput time) default 
“30min”press - + to choose or input time directly, press       to

1、Age Setting(10-90): display remind”Enter your age”(input your age) 
default”35”, press - + to choose or input your age directly, press      to next step

Press      button, all data starts counting, The bottom line of display bright. 
display lights and intensity adjustment linkage; press buttons - + to adjust 
intensity, the data can be switched.

Choose any program when LED display“START OR PRESS OK TO SET UP”
Press      button, to start preset program, default time 30 min, level linkage 
adjustment.Press      button, to set program:

Press      button, to clear all the data, display remind “ANYKEY TO CONTINUE
OR PRESS OK TO QUIT”, press any key to continue use the unit, press       button 
to quit.

Quick start

Preset program starting up

Press        button, display remind”SET TIME OR ENTER THE NEXT TARGET” 
same time, Time Window Flashes. Default time 30min; setting interval 5:00-99.00; 
adjust with - + button, 1min each press or use numeric keypad to setting detail 
time, press       , display remind“ PRESS START TO BEGIN”, press       to start 

“ PRESS START
TO BEGIN.”

the unit.
Press      button, display remind”SET DISTANCE OR ENTER THE NEXT TARGET”
Same Time, Distance window flashes. Default setting1.0Km, setting interval 1-99; 
setting with - + button, 1km each press, or use numeric keypad to setting detail 
distance, After press     , display remind”PRESS START TO BEGIN”, 
pess      button to start.

Target program starting up

Press      button, display remind”SET CALORIES OR ENTER THE NEXT TARGET” 
same time, Calories window flashes, default setting 50Kcal; Setting interval 50-990;
 setting with - + button, 10Kcal each press, or use numeric keypad to setting detail 
calories, press      button, display remind “PRESS START TO BEGIN”, 
press      button to start.



11 12

②

③

④

⑤

⑥

⑦

⑧

⑨

light language

LED display

Program

View

 Fan

Level

Target Program

Start/Stop

USD

NFC 
Identification

Self-editing
Program 

Numeric Keypad

Use       button to change

Use       button to change

Use       button to change

Use       button to change

Information about the training

6 training modes, One button start

Adjust the speed of fan: low, high

Press          adjust exercise intensity

Set self-editing program 

Charging for mobile electronic devices 

Identify user information（smart system version）

When unit stopped, press this button to start.
When unit running, press this button to stop.

Set exercise target, include Time, distance, Koal

After the end of the exercise, the system will automatically save the 
current exercise data, click on the view to display the current exercise result data

Input the Age, weight and password etc. 
Press     to delete.After input the number, press OK to confirm.

Distance
Heart Rate

Step Frequency

Koal
Koal/h
Power

Used Time
Remaining Time

System Time

Speed
 Average Speed

Steps

Blue(3seconds): Power On
Breathing blue: Standby
Flashing Blue: Searching bluetooth/ Logging 
into the system
Green: System login succeeded
Flashing Red(2sec): System login failed
Yellow(60seconds): Pause state
Blue(1Second):Cool Down
Red(1second):Stop
Red(2Second): Exit system

⑩

⑪

⑫

⑬

⑭

⑮

⑯

Console description

Number Name Details

Operating Instructions

2, weight Setting(30-180): display remind”Enter your weight(input your weight)
default”65”, press -+ to choose or input your weight directly, press     to next step;
3,  Time Setting(5-99): display remind “ENTER TIME”(imput time) default 
“30min”press - + to choose or input time directly, press       to

1、Age Setting(10-90): display remind”Enter your age”(input your age) 
default”35”, press - + to choose or input your age directly, press      to next step

Press      button, all data starts counting, The bottom line of display bright. 
display lights and intensity adjustment linkage; press buttons - + to adjust 
intensity, the data can be switched.

Choose any program when LED display“START OR PRESS OK TO SET UP”
Press      button, to start preset program, default time 30 min, level linkage 
adjustment.Press      button, to set program:

Press      button, to clear all the data, display remind “ANYKEY TO CONTINUE
OR PRESS OK TO QUIT”, press any key to continue use the unit, press       button 
to quit.

Quick start

Preset program starting up

Press        button, display remind”SET TIME OR ENTER THE NEXT TARGET” 
same time, Time Window Flashes. Default time 30min; setting interval 5:00-99.00; 
adjust with - + button, 1min each press or use numeric keypad to setting detail 
time, press       , display remind“ PRESS START TO BEGIN”, press       to start 

“ PRESS START
TO BEGIN.”

the unit.
Press      button, display remind”SET DISTANCE OR ENTER THE NEXT TARGET”
Same Time, Distance window flashes. Default setting1.0Km, setting interval 1-99; 
setting with - + button, 1km each press, or use numeric keypad to setting detail 
distance, After press     , display remind”PRESS START TO BEGIN”, 
pess      button to start.

Target program starting up

Press      button, display remind”SET CALORIES OR ENTER THE NEXT TARGET” 
same time, Calories window flashes, default setting 50Kcal; Setting interval 50-990;
 setting with - + button, 10Kcal each press, or use numeric keypad to setting detail 
calories, press      button, display remind “PRESS START TO BEGIN”, 
press      button to start.



13 14

Operating Instructions

To reduce the risk of electrical shock,always unplug the equipment from its power 
source before cleaning it or performing any maintenance tasks.
Cleaning console and screen
Use mild soap and water to dampen a soft cloth and wipe all exposed surfaces.
CAUTION: Do not use any acidic cleaners. Doing so will weaken the paint or powder 
coating. Never pour water or spray liquids on any part of the equipment.
Avoid any corrosive chemicals on console and screen
Water to dampen a soft cloth and then clean the screen. 
Make sure to spray the cleaning solution on the soft cloth, not console.
Do not use a hard cloth to clean

Maintenance

Max User Weight：397lbs（180kg）

Staircase：3

Step Range：32-172 steps per minute

Resistance Level:20

Specification

Press      Button, display remind ”USER PROGRAM” After the information finished, 
the first line of display is displayed. The first light flashes, setting with - +, each 
press 1lvl, or use numeric keypad to setting details, press      to next step, when 
finish last step, press      , display remind“ENTER TIME”， press      ，display 

Self-Editing program starting up

remind”PRESS START TO BEGIN”, press       to begin exercise.



第 1 页，共 2 页

No. Parts Qty No. Parts Qty

1 Main Frame 1 2,1 Handrail stanchion 1

1,1 Support Frame(L) 1 2,2 Leveling foot 2

1,2 Support Frame(R) 1 3 Handlebar assembly 1

1,3 Base Frame 1 3,1 Handlebar 1

1,4 Upright Support Tube 2 3,2 Heart rate front shell 2

1,5 Step frame(L) 1 3,3 heart rate back shell 2

1,6 Step frame(R) 1 3,4 Button shroud 2

1,7 Top sprocket 1 3,5 Light_Button Base 2

1,8 Bottom sprocket 1 3,6 button 4

1,9 Horizontal support Frame 3 3,7 Button cover 1

1,10 Top Horizontal support frame 1 3,8 Start/Stop Button 1

1,11 Drive Train frame 1 3,9 Emergency Stop Top Shell 1

1.11.1 Drive Train support frame 1 3,10 Emergency Stop Bottom Shell 1

1.11.2 Alternator Mounting Arm 1 3,11 Safety Switch 1

1.11.3 Reducer sprocket 1 3.11.1 Tension Spring 1

1.11.4 pulley 1 3.11.2 Safety Switch Lever 1

1.11.5 240J6 Drive Belt 1 3.11.3 Safety switch actuator 1

1.11.6 M12 Nut 1 3.11.4 Switch Top Shell 1

1.11.7 M12*50 bolt 1 3.11.5 Switch Bottom Shell 1

1.11.8 Φ12 Flat washer 2 3.11.6  Clip Assembly 1

1.11.9 M8×45  bolt 1 3.11.12 Hardware Kit 4

1.11.10 M8×35 bolt 4 3.11.13 Emergency stop switch 1

1.11.11 M8 × 20 bolt 2 3.11.14 Emergency Stop 1

1.11.12 5 / 16×0.75bolt 1 3,12 M5×10 Screw 4

1.11.13 M8 Nut 5 3,13 M4×25 Screw 4

1.11.14 M8 he× nut 1 3,14 M3×10 Screw 2

1.11.15 Φ8flat washer 7 3,15 M3×5 Screw 2

1.11.16 Φ8 spring washer 2 3,16 ST4×20 Screw 6

1.11.17 M6 × 8 screws 2 3,17 ST4.2×16 Screw 4

1.11.18 M5×30 bolt 3 3,18 Handlebar Keypad 2

1.11.19 M5 × 35 screws 2 3,19 Handlebar LED circuit board 2

1.11.20 Alternator 1 4 Rear step assembly 1

1.11.21 Power resistor 1 4,1 Rear step frame 1

1.11.22 Controller 1 4,2 Rear Step 1

1.11.23 Pro×imity switch 1 4,3 Warning strip 1

1.11.24 M4 × 10 screw 8 4,4 M6×12 Screw 12

1.11.25 Brake 1 4,5 ST4×10 Screw 4

1.11.26 Speed reducer 1 4,6 Φ4 Flat washer 4

1.11.27 Woodruff key 1 5 Left handrail 1

1.11.28 Φ6 flat washer 1

1.11.29 M6×20  bolt 1 5,1 Left handrail Tube 1

1.11.30 Φ6 Split washer 1 5,2 Handrail foam 1

1.11.31 Magnetic switch 1 6 Right Handrail 1

1.11.32 M4*10 Screw 2 6,1 right handrail Tube 1

1,12 Chain 2 6,2 Handrail foam 1

1,13 Reducer chain 1 7 Console mast 1

1,14 Stair connecting shaft, step 8 8 Console Assembly 1

1,15 Stair connecting shaft, riser 8 8,1 Console mounting frame 1

1,16 Chain limiter 2 8,2 Console front shell 1

1,17 Limiter standoff 8 8,3 Console back shell 1

1,18 Chain guide plate 2 8,4 Console back cover 1

1,19 Front Shroud 1 8,5 Cup Holder 1

1,20 Side Shroud (L) 1 8,6 Console front Cover 1

1,21 Side Shroud (R) 1 8,7 Left fan duct 1

1,22 Top Shroud 1 8,8 Right fan duct 1

1,23 Access Cover(L) 1 8,9 Air Vent 1

CLIMBMILL PARTS LIST



第 2 页，共 2 页

No. Parts Qty No. Parts Qty

CLIMBMILL PARTS LIST

1,24 Access Cover(R) 1 8,10 Cup holder Cover 1

1,25 Left Side Inner Cover(F) 1 8,11 Light Lens 1

1,26 Left Side Inner Cover(B) 1 8,12 Anti Slip Mat 1

1,27 Right Side Inner Cover(F) 1 8,13 LED display 1

1,28 Right Side Inner Cover(B) 1 8,14 USB 1

1,29 Step assembly 8 8,15 M5×8 Screw 32

1.29.1 Step 1 8,16 M4×40 Screw 2

1.29.2 Warning strip 1 8,17 ST3.5×8 Screw 33

1.29.3 ST4*10 Screw 4 8,18 Φ4 Flat washer 4

1.29.4 Φ4 Flat Washer 4 8,19 M8 Nut 4

1,30 Riser assembly 8 8,20 Fan Assembly 1

1.30.1 Riser 1 8,21 Motherboard Assembly 1

1.30.2 ST4*10 Screw 2 8,22 Daughterboard Assembly 1

1,31 Warning Strip 2 8,23 LED Modules 1

1,32 Shroud standoff 34 9 handrail cover(L) 2

1,33 Nylon washer 32 10 Handrail Cover(R) 2

1,34 ottom Cover 1 11 Handrail  reinforcement plate 1

1,35 Decorative Ring 1 12 Decorative Ring 2

1,36 Stand Pad(L) 1 13 Single-sided adhesive EVA 1

1,37 Stand Pad(R) 1 14 Hardware Kit 1

1,38 Leveling foot 4 14,1 Cardboard 1

1,39 Transport Wheel 2 14,2 M8×65 Bolt 1

1,40 Φ11Screw hole cap 4 14,3 M8×55 Bolt 3

1,41 Bearing UCP204 4 14,4 M8×20 Bolt 3

1,42 Bearing 608-2Z 16 14,5 M8×30 Bolt 2

1,43 M12*70 Screw 2 14,6 M8×20 Bolt 8

1,44 M12 Nylon Nut 2 14,7 M8×20 Screw 5

1,45 Φ12 Flat Washer 4 14,8 M4×30 Screw 4

1,46 MM10*40 Bolt 8 14,9 ST4.2×16 Screw 2

1,47 M10*30 Bolt 4 14,10 Φ8 Flat Washer 7

1,48 Φ10 Flat Washer 8 14,11 Φ8 Curved washer 6

1,49 Φ10 Split Washer 8

1,50 M8*80 He× Bolt 2

1,51 M8*70 He× Bolt 6

1,52 M8*60 He× Bolt 22

1,53 M8*105 He× Bolt 8

1,54 M8*20 He× Bolt 2

1,55 M8*40 He× Bolt 2

1,56 M8*20 He× Bolt 6

1,57 M8×30 screw 14

1,58 M8 Nylon Nut 46

1,59 Φ8 Flat washer 84

1,60 M6 × 12 screw 10

1,61 M4 × 10 screw 2

1,62 M4 × 10 screw 5

1,63 ST4.2 × 16 Screw 136

1,64 Φ6 bearing clip 16

1,65 Φ6 flat washer 16

2 Handrail assembly 1



1.40

1.61

1.23

1.55

1.20

1.4

1.60

1.5

1.63

1.63

1.60

1.60

1.60

1.19

1.63

1.63
1.25

1.56
1.59

1.54
1.59

1.59
1.52 1.58

1.59

1.52
1.59

1.52
1.59

1.56
1.59

1.26

1.52
1.59

1.36

1.31

14.7

1.62

1.62

1.62
9

14.6

14.8

10
14.9

9

14.9

14.6
14.8

1.63

1.63

14.7

7

1.35

1.22

14.4
1.59

14.2
1.59

1.63

1.10

1.58
1.59

1.58
1.59

1.9

1.9

1.9

1.51
1.591.51

1.59

1.34

1.3

14.5
14.3

11

1.63

1.63

1.54
1.59

1.27

1.28

1.52
1.59

1.56
1.59 1.52

1.59

1.52
1.59

1.52
1.59

1.52
1.59

1.56
1.59

1.6

1.60

1.55

1.60

1.4

1.21

1.24

1.61

1.40

1.37

1.31

1.2

1.1

1.60

ASSEMBLY

1.1

1.53

1.53

1.53

1.53

1.16

1.57

1.57

1.17

1.57 1.17

1.57

1.17
1.57

1.47

1.58

1.59

1.58

1.59

1.58
1.59

1.58
1.59

1.47
1.18

1.43
1.45

1.39

1.45

1.44

1.38

1.38

1.2

1.53

1.53

1.53

1.53

1.16

1.18

1.57

1.17

1.57

1.57

1.17

1.44
1.45

1.43
1.45

1.39

1.38

1.38

1.47

1.47

1.58
1.59

1.59
1.58

1.57

序号 图号 零部件名称 规格 材质 数量 备注

1 CLC550 主框架组合 1

1.1 CLC550-0100 左侧支架 1

1.1.1 CLC550-0101 左侧支架横管 J40×50×3×1335.5 SPHC1 1 切角度

1.1.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.1.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.1.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.1.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.1.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.1.7 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.1.8 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.1.9 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.1.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.1.1
0.1 -

1.1.1
1 CLC550-0111 连接座 48×48×112×8 Q235 1

1.1.1
2 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.1.1
3 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.1.1
4 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.1.1
5 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.1.1
6 M8螺母 M8 Q235 1

1.1.1
7 M10六角螺母 M10 Q235 6

1.2 CLC550-0200 右侧支架 1

1.2.1 CLC550-0201 右侧支架横管 J40×50×3×1335.5 SPHC1 1

1.2.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.2.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.2.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.2.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.2.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.2.7 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.2.8 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.2.9 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.2.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.2.1
0.1 -

1.2.1
1 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.2.1
2 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.2.1
3 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.2.1
4 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.2.1
5 M8螺母 M8 Q235 1

1.2.1
6 M10六角螺母 M10 Q235 6

1.3 CLC550-0700 连接架组焊 1

1.3.1 CLC550-0701 连接架横管 J40×50×3×597 SPHC1 1

1.3.2 CLC550-0702 连接架竖管 J40×50×3×360 SPHC1 2

1.3.3 CLC550-0703 连接架固定管 F30×3×597 SPHC1 1

1.3.4 CLC550-0704 连接架支撑管 F30×3×360 SPHC1 1

1.3.5 CLC550-0705 长固定套 Φ15×55 Q235 6

1.3.6 CLC550-0308 小螺纹套 Φ15×35 Q235 3

1.4 CLC550-0800 长立管组焊 2

1.4.1 CLC550-0801 长立管 J30×60×2×1064 SPHC1 1

1.4.2 CLC550-0307 短固定套 Φ15×34 Q235 1

1.4.3 CLC550-0308 小螺纹套 Φ15×35 Q235 1

1.5 CLC550-0900 左小脚踏架 1

1.5.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.5.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.5.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.5.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.5.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.5.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.6 CLC550-1000 右小脚踏架 1

1.6.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.6.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.6.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.6.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.6.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.6.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.7 CLC550-1100 前链轮组焊 1

1.7.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.7.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.7.3 CLC550-1103 内侧链轮32齿 08A32齿 45# 1

1.7.4 CLC550-1104 链轮支撑管 Φ80×3×22.5 SPHC1 1

1.8 CLC550-1200 后链轮组焊 1

1.8.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.8.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.9 CLC550-1300 横撑组焊 3

1.9.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.9.2 CLC550-1302 固定板 100×50×4 Q235 2

1.10 CLC550-1400 大横撑管组焊 1

1.10.
1 CLC550-1401 大横撑管 J40×80×3×589 SPHC1 1

1.10.
2 CLC550-1402 左大固定板 100×84×4 Q235 1

1.10.
3 CLC550-1403 右大固定板 100×84×4 Q235 1

1.10.
4 CLC550-1404 固定套 Φ15×45 Q235 1

1.10.
5 M8螺母 M8 Q235 2

1.11 CLC550 电机架组合 1

1.11.
1 CLC550-1500 电机架组焊 1

1.11.
1.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.11.
1.2 CLC550-1501 减速机固定管 F30×2×500 SPHC1 1

1.11.
1.3 CLC550-1502 电机加强管 F30×2×419 SPHC1 1

1.11.
1.4 CLC550-1503 电机短加强管 F30×2×250 SPHC1 1

1.11.
1.5 CLC550-1504 减速机加强管 J40×50×3×122 SPHC1 1

1.11.
1.6 CLC550-1505 减速机固定板 194.8×131×6 Q235 1

1.11.
1.7 CLC550-1506 减速机加强板 124.1×134.1×6 Q235 1

1.11.
1.8 CLC550-1507 制动器连接板 120×134×6 Q235 1

1.11.
1.9 CLC550-1508 制动器固定板 120×103×6 Q235 1

1.11.
1.10 CLC550-1302 固定板 100×50×4 Q235 2

1.11.
1.11 CLC550-1509 电机拉紧座 42×79.3×100×6 Q235 1

1.11.
1.12 CLC550-1510 电机架连接板 67.5×95×6 Q235 1

1.11.
1.13 CLC550-1511 涨紧轮固定板 20.8×26.5×4 Q235 1

1.11.
1.14 CLC550-1512 电路板支撑板 160×240×3 Q235A 1

1.11.
1.15 CLC550-1513 检测固定座 15×45×178×3 Q235 1

1.11.
2 CLC550-1600 涨紧轮支架组焊 1

1.11.
2.1 CLC550-1601 涨紧轮固定座 24×28×4×110 Q235 1

1.11.
2.2 CLC550-1602 涨紧轮固定轴 Φ17×72.5 Q235 1

1.11.
2.3 CLC550-1603 涨紧轮固定套 Φ14×32 Q235 1

1.11.
3 CLC550-4700 电机固定座 98.1×204.4×6 Q235 1

1.11.
4 CLC550-4800 涨紧轮 Φ66×26 45# 1

1.11.
5 CLC550-4900 减速器链轮 08A18齿 45# 1

1.11.
6 CLC550-5000 减速器皮带轮 Φ76.5×25 Q235 1

1.11.
7 CLC550-5100 联轴器 Φ50×45 45# 1

1.11.
8 CLC550-5200 皮带轮 Φ38×19 Q235 1

1.11.
9 CLC550-5300 涨紧弹簧 Φ2×65 65Mn 1

1.11.
10 传动皮带 240J6 国产 橡胶 1

1.11.
11 深沟球轴承 6201-2Z . 2

1.11.
12 尼帽 M12 Q235 1

1.11.
13 内六角平圆头螺钉 M12×75 45# 1 丝长25

1.11.
14 平垫圈 Φ13×Φ24×2 Q235 2

1.11.
15 尼帽  M10 Q235 1

1.11.
16 平垫圈 Φ11XΦ20X2 Q235 1

1.11.
17 内六角圆柱头螺栓 M8X55 45# 1 8.8级

1.11.
18 内六角圆柱头螺栓 M8X45 45# 1

1.11.
19 内六角圆柱头螺栓 M8X35 45# 3 全丝

1.11.
20 内六角伞头螺栓 M8X35 45# 1

1.11.
21 内六角圆柱头螺栓 M8×20 45# 3 8.8级

1.11.
22 尼帽 M8 Q235 5

1.11.
23 平垫圈 Φ8.5×Φ16×1.5 Q235 9

1.11.
24 弹垫 Φ8 65Mn 2

1.11.
25 十字槽大扁圆螺钉 M6×12 Q235 4

1.11.
26 内六角锥端紧定螺钉 M6×12 45# 2

1.11.
27 内六角锥端紧定螺钉 M6×8 45# 5

1.11.
28 平垫圈 Φ6.5×Φ12×1.2 Q235 1

1.11.
29 十字槽大扁圆螺钉 M5×35 Q235 5

1.11.
30 5×5平键 5×5×16 . 1

1.11.
31 检测器 材质 

<未指定> 1

1.11.
32 减速机 材质 

<未指定> 1

1.11.
33 失电制动器 材质 

<未指定> 1

1.11.
34 发电机 材质 

<未指定> 1

1.11.
35 电阻 材质 

<未指定> 1

1.11.
36 控制器 材质 

<未指定> 1

1.11.
37 十字槽大扁圆螺钉 M4×10 Q235 8

1.12 CLC550-1900 大链轮传动链条 08A 65Mn 2

1.13 CLC550-2000 减速机链条 08A-39节 65Mn 1

1.14 CLC550-2100 长支撑轴 Φ8×634 不锈钢 8

1.15 CLC550-2200 短支撑轴 Φ6×551 不锈钢 8

1.16 CLC550-6300 限位管 J12.7×38.1×2×800 SPHC1 2

1.17 CLC550-6400 定位套 Φ15×34.2 Q235 8

1.18 CLC550-6800 不锈钢支撑板 40×912×4 不锈钢 2

1.19 CLC550-2400 前壳 783.3×359×1281.3 ABS 1

1.20 CLC550-2500 左侧壳 1194.3×129.2×1160.8 1

1.21 CLC550-2600 右侧壳 1194.3×129.2×1160.8 1

1.22 CLC550-2700 上壳 94×355.2×773.5 1

1.23 CLC550-2800 左侧装饰罩 587×541×17 ABS 1

1.24 CLC550-2900 右侧装饰罩 587×541×17 ABS 1

1.25 CLC550-3000 左侧内护罩前 1131×384.2×36.1 ABS 1

1.26 CLC550-3100 左侧内护罩后 555.6×389.8×38.9 ABS 1

1.27 CLC550-3200 右侧内护罩前 1131×384.2×36.1 ABS 1

1.28 CLC550-3300 右侧内护罩后 555.6×389.8×38.9 ABS 1

1.29 CLC550 踏板组合 8

1.29.
1 CLC550-3400 踏板 552.8×274.6×23 PP 1

1.29.
2 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

1.29.
3

十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

1.29.
4 平垫圈 Φ4.3×Φ9×0.8 Q235 4

1.30 CLC550 连接弧板组合 8

1.30.
1 CLC550-3500 连接弧板 552×225×79.4 PP 1

1.30.
2

十字槽大扁圆自攻螺
钉 ST4×10 Q235 2

1.31 CLC550-3700 小脚踏警示条 61.1×11×5.7 ABS 2

1.32 CLC550-4100 连接柱 66×36×18 ABS 34

1.33 CLC550-4200 尼龙垫片 Φ15×3 尼龙 32

1.34 CLC550-4300 后护板 5803300×2.5 PS 1

1.35 CLC550-4400 装饰圈 Φ108×8.5 硅胶 1

1.36 CLC550-4500 左小脚踏垫 191.8×83.4×17.4 硅胶 1

1.37 CLC550-4600 右小脚踏垫 191.8×83.4×17.4 硅胶 1

1.38 CBL60-07 脚垫 φ50XM10 TPR 4

1.39 PZ-111-88 滚轮 Φ75×40 . 2

1.40 CLC550-2300 Φ11管塞 11×Φ15.3×9.4 . 4

1.41 带立式轴承 UCP204 . 4 NSK

1.42 深沟球轴承 608-2Z . 16 NSK

1.43 内六角平圆头螺钉 M12×70 45# 2 丝长25

1.44 尼帽 M12 Q235 2

1.45 平垫圈 Φ13×Φ24×2 Q235 4

1.46 内六角圆柱头螺栓 M10X40 45# 8

1.47 内六角圆柱头螺栓 M10X30 45# 4

1.48 平垫圈 Φ11XΦ20X2 Q235 8

1.49 弹垫 Φ10 65Mn 8

1.50 六角螺栓 M8X80 45# 2

1.51 六角螺栓 M8X70 45# 6

1.52 六角螺栓 M8X60 45# 22

1.53 六角螺栓 M8X105 Q235 8 丝长大于25

1.54 六角螺栓 M8X20 45# 2

1.55 内六角圆柱头螺栓 M8X40 45# 2

1.56 内六角圆柱头螺栓 M8×20 45# 6 8.8级

1.57 内六角沉头螺钉 M8X30 Q235 14

1.58 尼帽 M8 Q235 46

1.59 平垫圈 Φ8.5×Φ16×1.5 Q235 84

1.60 十字槽大扁圆螺钉 M6×12 Q235 10

1.61 十字槽大扁圆螺钉 M4×10 Q235 2

1.62 十字槽沉头螺钉 M4×10 Q235 5

1.63 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 136

1.64 Φ5开口挡圈 E型 Φ5 65Mn 15

2 CLC550 立柱组合 1

2.1 CLC550-0300 立柱组焊 1

2.1.1 CLC550-0301 立柱 Φ80×3×883 SPHC1 2

2.1.2 CLC550-0302 立柱横管 F30×3×800 SPHC1 1

2.1.3 CLC550-0303 立柱连接板 970×90×8 Q235 1

2.1.4 CLC550-0304 扶手下固定板 Φ73×6 Q235 2

2.1.5 CLC550-0305 左扶手固定座 145.2×88.4×4 Q235 1

2.1.6 CLC550-0306 右扶手固定座 145.2×88.4×4 Q235 1

2.1.7 CLC550-0307 短固定套 Φ15×34 Q235 3

2.1.8 CLC550-0308 小螺纹套 Φ15×35 Q235 2

2.2 CBL60-07 脚垫 φ50XM10 TPR 2

3 CLC550 横扶手组合 1

3.1 CLC550-1800 横扶手组焊 1

3.1.1 CLC550-1801 横扶手管固定管 Φ32×3×1441.5 SPHC1 1

3.1.2 CLC550-1802 左横扶手管 Φ32×3×389 SPHC1 1

3.1.3 CLC550-1803 右横扶手管 Φ32×3×389 SPHC1 1

3.1.4 CLC550-1804 心跳管 Φ32×3×216.3 SPHC1 2

3.1.5 CLC550-1805 横扶手连接座 120×32×37×4 Q235 1

3.1.6 CLC550-1806 急停固定板 45×18×3 Q235 2

3.1.7 CLC550-1807 横扶手加强板 112×13×3 Q235 1

3.2 CLC550-5400 手握心跳前壳 120.1×43×22.8 ABS+不锈钢 2

3.3 CLC550-5500 手握心跳后壳 120×21.3×43 ABS+不锈钢 2

3.4 CLC550-5600 调节座 Φ43×26.9 ABS 2

3.5 CLC550-5700 灯带固定座 Φ43×40.3 透明ABS 2

3.6 CLC550-5800 按键 13.9×8.2×5.6 ABS 4

3.7 CLC550-5900 按键套 R15.3×28.1×6.9 硅胶 1

3.8 CLC550-6000 启停按键套 R15.3×28.1×7.1 硅胶 1

3.9 CLC550-6100 急停上壳 113.4×155.3×33.7 ABS 1

3.10 CLC550-6200 急停下壳 113.4×155.3×33.7 ABS 1

3.11 安全开关 1

3.11.
1 MT9.5-2-05 拉簧 Φ6.5×18×0.5 65Mn 1

3.11.
2 MT9.5-2-07 按键 79.6×54.4×26.6 ABS 1

3.11.
3 MT9.5-2-08 拨片 18.5×37×16 ABS 1

3.11.
4 MT9.5-2-09 开关上壳 108×70×30.4 ABS 1

3.11.
5 MT9.5-2-10 开关下壳 105×46.7×50.5 ABS 1

3.11.
6 销轴 Φ2.5×27 普通碳钢 1

3.11.
7 衣夹 红色032C . 1

3.11.
8 吊钟 . 1

3.11.
9 弹簧扣 . 1

3.11.
10 弹簧 Φ5×12X1.2镀锌 普通碳钢 1

3.11.
11 线绳 红色032C  800MM . 1

3.11.
12

十字槽大扁圆自攻螺
钉

ST4.2×16 45# 4

3.11.
13 1011 材质 

<未指定> 1

3.11.
14 行程开关 材质 

<未指定> 1

3.12 内六角平端紧定螺钉 M5X10 45# 4

3.13 十字槽盘头螺钉 M4×25 Q235 4

3.14 内六角圆柱头螺钉 M3×10 Q235 2

3.15 内六角圆柱头螺钉 M3×5 Q235 2

3.16 十字槽大扁圆自攻螺
钉 ST4×20 Q235 6

3.17 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 4

3.18 手握按键板总成 材质 
<未指定> 2

3.19 手握LED线路板 透明ABS 2

4 CLC550楼梯机 踮脚台组合 1

4.1 CLC550-1700 踮脚架组焊 1

4.1.1 CLC550-1701 踮脚架加强板 250×660×3 Q235 1

4.1.2 CLC550-1702 踮脚架连接管 F20×2×630 SPHC1 2

4.1.3 CLC550-1703 踮脚架加强管 F20×2×120 SPHC1 3

4.1.4 CLC550-1704 踮脚架连接板 62.1×160×5 Q235 2

4.1.5 CLC550-1705 踮脚架固定板 30×30×5×75 Q235 2

4.1.6 CLC550-1706 踮脚架前固定座 40×40×5×100 Q235 1

4.1.6
.1 -

4.1.7 MTE1000S-02-22 底架连接座加强板 19.1×23.8×3 Q235A 2

4.2 CLC550-3800 踮脚台 189.6×323.6×96.9 ABS 1

4.3 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

4.4 十字槽大扁圆螺钉 M6×12 Q235 12

4.5 十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

4.6 平垫圈 Φ4.3×Φ9×0.8 Q235 4

5 CLC550 左侧扶手组合 1

5.1 CLC550-0500 左扶手组焊 1

5.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

5.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

5.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

5.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

6 CLC550 右侧扶手组合 1

6.1 CLC550-0600 右扶手组焊 1

6.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

6.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

6.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

6.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

7 CLC550-0400 表架组焊 1

7.1 CLC550-0401 表架支撑管 Φ80×3×722 SPHC1 1 切角度

7.2 CBL60-02-06 立柱连接架板 173X125X5 Q235 1

7.3 CLC550-0403 横扶手固定座 140×45.8×4 Q235 1

7.4 CLC550-0404 支撑管固定板 49×50×4 Q235 1 先表面处理

7.5 CLC550-0405 短螺纹套 Φ15×24 Q235 3

7.6 M8螺母 M8 Q235 1

8 CBL60-03-00 电子表装配 1

8.1 CBL60-03-01-00 电子表固定架 1

8.1.1 CBL60-03-01-01 表架固定板 307X265X12X2 Q235 1 11111111111
111

8.1.2 CBL60-03-01-02 表架连接板 167X125X13X3 Q235 1

8.1.3 CBL60-03-01-03 表架加强管 10X20X1.5X282 SPHC1 1 切角度

8.2 CBL60-03-02 电子表前壳 510X344X59 ABS 1

8.3 CBL60-03-03 电子表后壳 510X344X49 ABS 1

8.4 CBL60-03-04 电子表后盖 377X254X36 ABS 1

8.5 CBL60-03-05 水杯座 237X236X111 ABS 1

8.6 CBL60-03-06 表壳装饰罩 416X334X54 ABS 1

8.7 CBL60-03-07 左风道 62X54X35 ABS 1

8.8 CBL60-03-08 右风道 62X52X37 ABS 1

8.9 CBL60-03-09 出风口 70X27X17 ABS 1

8.10 CBL60-03-10 水杯座装饰盖 199X50X45 ABS 1

8.11 CBL60-03-11 灯罩 130X15X7.7 透明ABS 1

8.12 CBL60-03-12 防滑垫 288X27X27 TPR 1

8.13 CBL60-03-13 液晶窗口 186X197X17.8 ABS 1

8.14 USB端子 材质 
<未指定> 1

8.15 GB/T818-2000 十字槽盘头螺钉 M5X8 32

8.16 GB/T818-2000 十字槽盘头螺钉 M4X40 45# 2

8.17 十字槽盘头无尾自攻
钉 ST3.5X8 33

8.18 平垫圈 Φ4 Q235 4

8.19 平头六角铆螺母 M8 ML10 4

8.20 风机总成 材质 
<未指定> 1

8.21 主控板总成 材质 
<未指定> 1

8.22 小表板总成 材质 
<未指定> 1

8.23 LED线路板总成 材质 
<未指定> 1

9 CLC550-3900 左扶手护罩 196.3×156.1×45.1 ABS 2

10 CLC550-4000 右扶手护罩 196.3×156.1×43.6 ABS 2

11 CLC550-6700 扶手加强座 140×43.2×4 Q235 1

12 CLC550-6500 装饰挡圈 Φ43×20 6601合金 2 黑色

13 单面背胶EVA 20×3×800 EVA 1

14 CLC550 CLC550吸塑包装 1

14.1 CLC550 吸塑纸板 265×196×2 双瓦纸板 1

14.2 内六角圆柱头螺栓 M8X65 45# 1

14.3 内六角圆柱头螺栓 M8X55 45# 3 8.8级

14.4 内六角圆柱头螺栓 M8×20 45# 3 8.8级

14.5 内六角伞头螺栓 M8X30 45# 2

14.6 内六角伞头螺栓 M8X20 45# 8

14.7 内六角沉头螺钉 M8X20 45# 5 8.8级

14.8 十字槽大扁圆螺钉 M4×30 45# 4

14.9 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 2

14.10 平垫圈 Φ8.5×Φ16×1.5 Q235 7

14.11 Φ8弧形垫圈 Φ8.5×Φ16×1.5×R23.5 Q235 6

14.12 5#内六角扳手 5# 一端带十字花 . 1

14.13 6#内六角扳手 6# . 1

14.14 吸塑膜 . 1

序号 图号 零部件名称 规格 材质 数量 备注

1 CLC550 主框架组合 1

1.1 CLC550-0100 左侧支架 1

1.1.1 CLC550-0101 左侧支架横管 J40×50×3×1335.5 SPHC1 1 切角度

1.1.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.1.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.1.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.1.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.1.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.1.7 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.1.8 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.1.9 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.1.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.1.1
0.1 -

1.1.1
1 CLC550-0111 连接座 48×48×112×8 Q235 1

1.1.1
2 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.1.1
3 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.1.1
4 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.1.1
5 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.1.1
6 M8螺母 M8 Q235 1

1.1.1
7 M10六角螺母 M10 Q235 6

1.2 CLC550-0200 右侧支架 1

1.2.1 CLC550-0201 右侧支架横管 J40×50×3×1335.5 SPHC1 1

1.2.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.2.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.2.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.2.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.2.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.2.7 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.2.8 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.2.9 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.2.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.2.1
0.1 -

1.2.1
1 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.2.1
2 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.2.1
3 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.2.1
4 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.2.1
5 M8螺母 M8 Q235 1

1.2.1
6 M10六角螺母 M10 Q235 6

1.3 CLC550-0700 连接架组焊 1

1.3.1 CLC550-0701 连接架横管 J40×50×3×597 SPHC1 1

1.3.2 CLC550-0702 连接架竖管 J40×50×3×360 SPHC1 2

1.3.3 CLC550-0703 连接架固定管 F30×3×597 SPHC1 1

1.3.4 CLC550-0704 连接架支撑管 F30×3×360 SPHC1 1

1.3.5 CLC550-0705 长固定套 Φ15×55 Q235 6

1.3.6 CLC550-0308 小螺纹套 Φ15×35 Q235 3

1.4 CLC550-0800 长立管组焊 2

1.4.1 CLC550-0801 长立管 J30×60×2×1064 SPHC1 1

1.4.2 CLC550-0307 短固定套 Φ15×34 Q235 1

1.4.3 CLC550-0308 小螺纹套 Φ15×35 Q235 1

1.5 CLC550-0900 左小脚踏架 1

1.5.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.5.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.5.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.5.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.5.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.5.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.6 CLC550-1000 右小脚踏架 1

1.6.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.6.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.6.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.6.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.6.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.6.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.7 CLC550-1100 前链轮组焊 1

1.7.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.7.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.7.3 CLC550-1103 内侧链轮32齿 08A32齿 45# 1

1.7.4 CLC550-1104 链轮支撑管 Φ80×3×22.5 SPHC1 1

1.8 CLC550-1200 后链轮组焊 1

1.8.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.8.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.9 CLC550-1300 横撑组焊 3

1.9.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.9.2 CLC550-1302 固定板 100×50×4 Q235 2

1.10 CLC550-1400 大横撑管组焊 1

1.10.
1 CLC550-1401 大横撑管 J40×80×3×589 SPHC1 1

1.10.
2 CLC550-1402 左大固定板 100×84×4 Q235 1

1.10.
3 CLC550-1403 右大固定板 100×84×4 Q235 1

1.10.
4 CLC550-1404 固定套 Φ15×45 Q235 1

1.10.
5 M8螺母 M8 Q235 2

1.11 CLC550 电机架组合 1

1.11.
1 CLC550-1500 电机架组焊 1

1.11.
1.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.11.
1.2 CLC550-1501 减速机固定管 F30×2×500 SPHC1 1

1.11.
1.3 CLC550-1502 电机加强管 F30×2×419 SPHC1 1

1.11.
1.4 CLC550-1503 电机短加强管 F30×2×250 SPHC1 1

1.11.
1.5 CLC550-1504 减速机加强管 J40×50×3×122 SPHC1 1

1.11.
1.6 CLC550-1505 减速机固定板 194.8×131×6 Q235 1

1.11.
1.7 CLC550-1506 减速机加强板 124.1×134.1×6 Q235 1

1.11.
1.8 CLC550-1507 制动器连接板 120×134×6 Q235 1

1.11.
1.9 CLC550-1508 制动器固定板 120×103×6 Q235 1

1.11.
1.10 CLC550-1302 固定板 100×50×4 Q235 2

1.11.
1.11 CLC550-1509 电机拉紧座 42×79.3×100×6 Q235 1

1.11.
1.12 CLC550-1510 电机架连接板 67.5×95×6 Q235 1

1.11.
1.13 CLC550-1511 涨紧轮固定板 20.8×26.5×4 Q235 1

1.11.
1.14 CLC550-1512 电路板支撑板 160×240×3 Q235A 1

1.11.
1.15 CLC550-1513 检测固定座 15×45×178×3 Q235 1

1.11.
2 CLC550-1600 涨紧轮支架组焊 1

1.11.
2.1 CLC550-1601 涨紧轮固定座 24×28×4×110 Q235 1

1.11.
2.2 CLC550-1602 涨紧轮固定轴 Φ17×72.5 Q235 1

1.11.
2.3 CLC550-1603 涨紧轮固定套 Φ14×32 Q235 1

1.11.
3 CLC550-4700 电机固定座 98.1×204.4×6 Q235 1

1.11.
4 CLC550-4800 涨紧轮 Φ66×26 45# 1

1.11.
5 CLC550-4900 减速器链轮 08A18齿 45# 1

1.11.
6 CLC550-5000 减速器皮带轮 Φ76.5×25 Q235 1

1.11.
7 CLC550-5100 联轴器 Φ50×45 45# 1

1.11.
8 CLC550-5200 皮带轮 Φ38×19 Q235 1

1.11.
9 CLC550-5300 涨紧弹簧 Φ2×65 65Mn 1

1.11.
10 传动皮带 240J6 国产 橡胶 1

1.11.
11 深沟球轴承 6201-2Z . 2

1.11.
12 尼帽 M12 Q235 1

1.11.
13 内六角平圆头螺钉 M12×75 45# 1 丝长25

1.11.
14 平垫圈 Φ13×Φ24×2 Q235 2

1.11.
15 尼帽  M10 Q235 1

1.11.
16 平垫圈 Φ11XΦ20X2 Q235 1

1.11.
17 内六角圆柱头螺栓 M8X55 45# 1 8.8级

1.11.
18 内六角圆柱头螺栓 M8X45 45# 1

1.11.
19 内六角圆柱头螺栓 M8X35 45# 3 全丝

1.11.
20 内六角伞头螺栓 M8X35 45# 1

1.11.
21 内六角圆柱头螺栓 M8×20 45# 3 8.8级

1.11.
22 尼帽 M8 Q235 5

1.11.
23 平垫圈 Φ8.5×Φ16×1.5 Q235 9

1.11.
24 弹垫 Φ8 65Mn 2

1.11.
25 十字槽大扁圆螺钉 M6×12 Q235 4

1.11.
26 内六角锥端紧定螺钉 M6×12 45# 2

1.11.
27 内六角锥端紧定螺钉 M6×8 45# 5

1.11.
28 平垫圈 Φ6.5×Φ12×1.2 Q235 1

1.11.
29 十字槽大扁圆螺钉 M5×35 Q235 5

1.11.
30 5×5平键 5×5×16 . 1

1.11.
31 检测器 材质 

<未指定> 1

1.11.
32 减速机 材质 

<未指定> 1

1.11.
33 失电制动器 材质 

<未指定> 1

1.11.
34 发电机 材质 

<未指定> 1

1.11.
35 电阻 材质 

<未指定> 1

1.11.
36 控制器 材质 

<未指定> 1

1.11.
37 十字槽大扁圆螺钉 M4×10 Q235 8

1.12 CLC550-1900 大链轮传动链条 08A 65Mn 2

1.13 CLC550-2000 减速机链条 08A-39节 65Mn 1

1.14 CLC550-2100 长支撑轴 Φ8×634 不锈钢 8

1.15 CLC550-2200 短支撑轴 Φ6×551 不锈钢 8

1.16 CLC550-6300 限位管 J12.7×38.1×2×800 SPHC1 2

1.17 CLC550-6400 定位套 Φ15×34.2 Q235 8

1.18 CLC550-6800 不锈钢支撑板 40×912×4 不锈钢 2

1.19 CLC550-2400 前壳 783.3×359×1281.3 ABS 1

1.20 CLC550-2500 左侧壳 1194.3×129.2×1160.8 1

1.21 CLC550-2600 右侧壳 1194.3×129.2×1160.8 1

1.22 CLC550-2700 上壳 94×355.2×773.5 1

1.23 CLC550-2800 左侧装饰罩 587×541×17 ABS 1

1.24 CLC550-2900 右侧装饰罩 587×541×17 ABS 1

1.25 CLC550-3000 左侧内护罩前 1131×384.2×36.1 ABS 1

1.26 CLC550-3100 左侧内护罩后 555.6×389.8×38.9 ABS 1

1.27 CLC550-3200 右侧内护罩前 1131×384.2×36.1 ABS 1

1.28 CLC550-3300 右侧内护罩后 555.6×389.8×38.9 ABS 1

1.29 CLC550 踏板组合 8

1.29.
1 CLC550-3400 踏板 552.8×274.6×23 PP 1

1.29.
2 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

1.29.
3

十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

1.29.
4 平垫圈 Φ4.3×Φ9×0.8 Q235 4

1.30 CLC550 连接弧板组合 8

1.30.
1 CLC550-3500 连接弧板 552×225×79.4 PP 1

1.30.
2

十字槽大扁圆自攻螺
钉 ST4×10 Q235 2

1.31 CLC550-3700 小脚踏警示条 61.1×11×5.7 ABS 2

1.32 CLC550-4100 连接柱 66×36×18 ABS 34

1.33 CLC550-4200 尼龙垫片 Φ15×3 尼龙 32

1.34 CLC550-4300 后护板 5803300×2.5 PS 1

1.35 CLC550-4400 装饰圈 Φ108×8.5 硅胶 1

1.36 CLC550-4500 左小脚踏垫 191.8×83.4×17.4 硅胶 1

1.37 CLC550-4600 右小脚踏垫 191.8×83.4×17.4 硅胶 1

1.38 CBL60-07 脚垫 φ50XM10 TPR 4

1.39 PZ-111-88 滚轮 Φ75×40 . 2

1.40 CLC550-2300 Φ11管塞 11×Φ15.3×9.4 . 4

1.41 带立式轴承 UCP204 . 4 NSK

1.42 深沟球轴承 608-2Z . 16 NSK

1.43 内六角平圆头螺钉 M12×70 45# 2 丝长25

1.44 尼帽 M12 Q235 2

1.45 平垫圈 Φ13×Φ24×2 Q235 4

1.46 内六角圆柱头螺栓 M10X40 45# 8

1.47 内六角圆柱头螺栓 M10X30 45# 4

1.48 平垫圈 Φ11XΦ20X2 Q235 8

1.49 弹垫 Φ10 65Mn 8

1.50 六角螺栓 M8X80 45# 2

1.51 六角螺栓 M8X70 45# 6

1.52 六角螺栓 M8X60 45# 22

1.53 六角螺栓 M8X105 Q235 8 丝长大于25

1.54 六角螺栓 M8X20 45# 2

1.55 内六角圆柱头螺栓 M8X40 45# 2

1.56 内六角圆柱头螺栓 M8×20 45# 6 8.8级

1.57 内六角沉头螺钉 M8X30 Q235 14

1.58 尼帽 M8 Q235 46

1.59 平垫圈 Φ8.5×Φ16×1.5 Q235 84

1.60 十字槽大扁圆螺钉 M6×12 Q235 10

1.61 十字槽大扁圆螺钉 M4×10 Q235 2

1.62 十字槽沉头螺钉 M4×10 Q235 5

1.63 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 136

1.64 Φ5开口挡圈 E型 Φ5 65Mn 15

2 CLC550 立柱组合 1

2.1 CLC550-0300 立柱组焊 1

2.1.1 CLC550-0301 立柱 Φ80×3×883 SPHC1 2

2.1.2 CLC550-0302 立柱横管 F30×3×800 SPHC1 1

2.1.3 CLC550-0303 立柱连接板 970×90×8 Q235 1

2.1.4 CLC550-0304 扶手下固定板 Φ73×6 Q235 2

2.1.5 CLC550-0305 左扶手固定座 145.2×88.4×4 Q235 1

2.1.6 CLC550-0306 右扶手固定座 145.2×88.4×4 Q235 1

2.1.7 CLC550-0307 短固定套 Φ15×34 Q235 3

2.1.8 CLC550-0308 小螺纹套 Φ15×35 Q235 2

2.2 CBL60-07 脚垫 φ50XM10 TPR 2

3 CLC550 横扶手组合 1

3.1 CLC550-1800 横扶手组焊 1

3.1.1 CLC550-1801 横扶手管固定管 Φ32×3×1441.5 SPHC1 1

3.1.2 CLC550-1802 左横扶手管 Φ32×3×389 SPHC1 1

3.1.3 CLC550-1803 右横扶手管 Φ32×3×389 SPHC1 1

3.1.4 CLC550-1804 心跳管 Φ32×3×216.3 SPHC1 2

3.1.5 CLC550-1805 横扶手连接座 120×32×37×4 Q235 1

3.1.6 CLC550-1806 急停固定板 45×18×3 Q235 2

3.1.7 CLC550-1807 横扶手加强板 112×13×3 Q235 1

3.2 CLC550-5400 手握心跳前壳 120.1×43×22.8 ABS+不锈钢 2

3.3 CLC550-5500 手握心跳后壳 120×21.3×43 ABS+不锈钢 2

3.4 CLC550-5600 调节座 Φ43×26.9 ABS 2

3.5 CLC550-5700 灯带固定座 Φ43×40.3 透明ABS 2

3.6 CLC550-5800 按键 13.9×8.2×5.6 ABS 4

3.7 CLC550-5900 按键套 R15.3×28.1×6.9 硅胶 1

3.8 CLC550-6000 启停按键套 R15.3×28.1×7.1 硅胶 1

3.9 CLC550-6100 急停上壳 113.4×155.3×33.7 ABS 1

3.10 CLC550-6200 急停下壳 113.4×155.3×33.7 ABS 1

3.11 安全开关 1

3.11.
1 MT9.5-2-05 拉簧 Φ6.5×18×0.5 65Mn 1

3.11.
2 MT9.5-2-07 按键 79.6×54.4×26.6 ABS 1

3.11.
3 MT9.5-2-08 拨片 18.5×37×16 ABS 1

3.11.
4 MT9.5-2-09 开关上壳 108×70×30.4 ABS 1

3.11.
5 MT9.5-2-10 开关下壳 105×46.7×50.5 ABS 1

3.11.
6 销轴 Φ2.5×27 普通碳钢 1

3.11.
7 衣夹 红色032C . 1

3.11.
8 吊钟 . 1

3.11.
9 弹簧扣 . 1

3.11.
10 弹簧 Φ5×12X1.2镀锌 普通碳钢 1

3.11.
11 线绳 红色032C  800MM . 1

3.11.
12

十字槽大扁圆自攻螺
钉 ST4.2×16 45# 4

3.11.
13 1011 材质 

<未指定> 1

3.11.
14 行程开关 材质 

<未指定> 1

3.12 内六角平端紧定螺钉 M5X10 45# 4

3.13 十字槽盘头螺钉 M4×25 Q235 4

3.14 内六角圆柱头螺钉 M3×10 Q235 2

3.15 内六角圆柱头螺钉 M3×5 Q235 2

3.16 十字槽大扁圆自攻螺
钉 ST4×20 Q235 6

3.17 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 4

3.18 手握按键板总成 材质 
<未指定> 2

3.19 手握LED线路板 透明ABS 2

4 CLC550楼梯机 踮脚台组合 1

4.1 CLC550-1700 踮脚架组焊 1

4.1.1 CLC550-1701 踮脚架加强板 250×660×3 Q235 1

4.1.2 CLC550-1702 踮脚架连接管 F20×2×630 SPHC1 2

4.1.3 CLC550-1703 踮脚架加强管 F20×2×120 SPHC1 3

4.1.4 CLC550-1704 踮脚架连接板 62.1×160×5 Q235 2

4.1.5 CLC550-1705 踮脚架固定板 30×30×5×75 Q235 2

4.1.6 CLC550-1706 踮脚架前固定座 40×40×5×100 Q235 1

4.1.6
.1 -

4.1.7 MTE1000S-02-22 底架连接座加强板 19.1×23.8×3 Q235A 2

4.2 CLC550-3800 踮脚台 189.6×323.6×96.9 ABS 1

4.3 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

4.4 十字槽大扁圆螺钉 M6×12 Q235 12

4.5 十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

4.6 平垫圈 Φ4.3×Φ9×0.8 Q235 4

5 CLC550 左侧扶手组合 1

5.1 CLC550-0500 左扶手组焊 1

5.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

5.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

5.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

5.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

6 CLC550 右侧扶手组合 1

6.1 CLC550-0600 右扶手组焊 1

6.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

6.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

6.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

6.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

7 CLC550-0400 表架组焊 1

7.1 CLC550-0401 表架支撑管 Φ80×3×722 SPHC1 1 切角度

7.2 CBL60-02-06 立柱连接架板 173X125X5 Q235 1

7.3 CLC550-0403 横扶手固定座 140×45.8×4 Q235 1

7.4 CLC550-0404 支撑管固定板 49×50×4 Q235 1 先表面处理

7.5 CLC550-0405 短螺纹套 Φ15×24 Q235 3

7.6 M8螺母 M8 Q235 1

8 CBL60-03-00 电子表装配 1

8.1 CBL60-03-01-00 电子表固定架 1

8.1.1 CBL60-03-01-01 表架固定板 307X265X12X2 Q235 1 11111111111
111

8.1.2 CBL60-03-01-02 表架连接板 167X125X13X3 Q235 1

8.1.3 CBL60-03-01-03 表架加强管 10X20X1.5X282 SPHC1 1 切角度

8.2 CBL60-03-02 电子表前壳 510X344X59 ABS 1

8.3 CBL60-03-03 电子表后壳 510X344X49 ABS 1

8.4 CBL60-03-04 电子表后盖 377X254X36 ABS 1

8.5 CBL60-03-05 水杯座 237X236X111 ABS 1

8.6 CBL60-03-06 表壳装饰罩 416X334X54 ABS 1

8.7 CBL60-03-07 左风道 62X54X35 ABS 1

8.8 CBL60-03-08 右风道 62X52X37 ABS 1

8.9 CBL60-03-09 出风口 70X27X17 ABS 1

8.10 CBL60-03-10 水杯座装饰盖 199X50X45 ABS 1

8.11 CBL60-03-11 灯罩 130X15X7.7 透明ABS 1

8.12 CBL60-03-12 防滑垫 288X27X27 TPR 1

8.13 CBL60-03-13 液晶窗口 186X197X17.8 ABS 1

8.14 USB端子 材质 
<未指定> 1

8.15 GB/T818-2000 十字槽盘头螺钉 M5X8 32

8.16 GB/T818-2000 十字槽盘头螺钉 M4X40 45# 2

8.17 十字槽盘头无尾自攻
钉 ST3.5X8 33

8.18 平垫圈 Φ4 Q235 4

8.19 平头六角铆螺母 M8 ML10 4

8.20 风机总成 材质 
<未指定> 1

8.21 主控板总成 材质 
<未指定> 1

8.22 小表板总成 材质 
<未指定> 1

8.23 LED线路板总成 材质 
<未指定> 1

9 CLC550-3900 左扶手护罩 196.3×156.1×45.1 ABS 2

10 CLC550-4000 右扶手护罩 196.3×156.1×43.6 ABS 2

11 CLC550-6700 扶手加强座 140×43.2×4 Q235 1

12 CLC550-6500 装饰挡圈 Φ43×20 6601合金 2 黑色

13 单面背胶EVA 20×3×800 EVA 1

14 CLC550 CLC550吸塑包装 1

14.1 CLC550 吸塑纸板 265×196×2 双瓦纸板 1

14.2 内六角圆柱头螺栓 M8X65 45# 1

14.3 内六角圆柱头螺栓 M8X55 45# 3 8.8级

14.4 内六角圆柱头螺栓 M8×20 45# 3 8.8级

14.5 内六角伞头螺栓 M8X30 45# 2

14.6 内六角伞头螺栓 M8X20 45# 8

14.7 内六角沉头螺钉 M8X20 45# 5 8.8级

14.8 十字槽大扁圆螺钉 M4×30 45# 4

14.9 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 2

14.10 平垫圈 Φ8.5×Φ16×1.5 Q235 7

14.11 Φ8弧形垫圈 Φ8.5×Φ16×1.5×R23.5 Q235 6

14.12 5#内六角扳手 5# 一端带十字花 . 1

14.13 6#内六角扳手 6# . 1

14.14 吸塑膜 . 1

序号 图号 零部件名称 规格 材质 数量 备注

1 CLC550 主框架组合 1

1.1 CLC550-0100 左侧支架 1

1.1.1 CLC550-0101 左侧支架横管 J40×50×3×1335.5 SPHC1 1 切角度

1.1.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.1.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.1.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.1.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.1.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.1.7 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.1.8 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.1.9 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.1.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.1.1
0.1 -

1.1.1
1 CLC550-0111 连接座 48×48×112×8 Q235 1

1.1.1
2 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.1.1
3 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.1.1
4 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.1.1
5 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.1.1
6 M8螺母 M8 Q235 1

1.1.1
7 M10六角螺母 M10 Q235 6

1.2 CLC550-0200 右侧支架 1

1.2.1 CLC550-0201 右侧支架横管 J40×50×3×1335.5 SPHC1 1

1.2.2 CLC550-0102 支架小立管 J40×50×3×247 SPHC1 1 切角度

1.2.3 CLC550-0103 支架底管 J40×50×3×1030 SPHC1 1

1.2.4 CLC550-0104 支架加强管 J40×50×3×405 SPHC1 1

1.2.5 CLC550-0105 支架长立管 J40×50×3×730 SPHC1 1 切角度

1.2.6 CLC550-0106 移动轮固定板 50×83×6 Q235 1

1.2.7 CLC550-0109 链条支撑板 40×930×4 Q235 1

1.2.8 CLC550-0107 外壳小固定板 60×207×4 Q235 1

1.2.9 CLC550-0108 外壳大固定板 60×285×4 Q235 1

1.2.1
0 CLC550-0110 L调节板 153×30×6 Q235 2

1.2.1
0.1 -

1.2.1
1 CLC550-0112 包装固定管 F20×2×50 SPHC1 1

1.2.1
2 CLC550-0113 长螺纹套 Φ15×45 Q235 4

1.2.1
3 CLC550-0405 短螺纹套 Φ15×24 Q235 7

1.2.1
4 PZ-111-01-12 PU轮固定座 55×70×5 Q235 1

1.2.1
5 M8螺母 M8 Q235 1

1.2.1
6 M10六角螺母 M10 Q235 6

1.3 CLC550-0700 连接架组焊 1

1.3.1 CLC550-0701 连接架横管 J40×50×3×597 SPHC1 1

1.3.2 CLC550-0702 连接架竖管 J40×50×3×360 SPHC1 2

1.3.3 CLC550-0703 连接架固定管 F30×3×597 SPHC1 1

1.3.4 CLC550-0704 连接架支撑管 F30×3×360 SPHC1 1

1.3.5 CLC550-0705 长固定套 Φ15×55 Q235 6

1.3.6 CLC550-0308 小螺纹套 Φ15×35 Q235 3

1.4 CLC550-0800 长立管组焊 2

1.4.1 CLC550-0801 长立管 J30×60×2×1064 SPHC1 1

1.4.2 CLC550-0307 短固定套 Φ15×34 Q235 1

1.4.3 CLC550-0308 小螺纹套 Φ15×35 Q235 1

1.5 CLC550-0900 左小脚踏架 1

1.5.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.5.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.5.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.5.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.5.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.5.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.6 CLC550-1000 右小脚踏架 1

1.6.1 CLC550-0901 小脚踏铁板 175×71×4 Q235 1

1.6.2 CLC550-0902 小脚踏立管 J30×60×2×445 SPHC1 1

1.6.3 CLC550-0903 小脚踏加强筋 475.3×290.8×4 Q235 2

1.6.4 CLC550-0904 短立管 J30×60×2×130 SPHC1 1

1.6.5 CLC550-0905 小加强管 F30×2×30 SPHC1 1

1.6.6 CLC550-0308 小螺纹套 Φ15×35 Q235 2

1.7 CLC550-1100 前链轮组焊 1

1.7.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.7.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.7.3 CLC550-1103 内侧链轮32齿 08A32齿 45# 1

1.7.4 CLC550-1104 链轮支撑管 Φ80×3×22.5 SPHC1 1

1.8 CLC550-1200 后链轮组焊 1

1.8.1 CLC550-1101 支撑轴 Φ30×685 Q235 1

1.8.2 CLC550-1102 外侧链轮 08A54齿 45# 2

1.9 CLC550-1300 横撑组焊 3

1.9.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.9.2 CLC550-1302 固定板 100×50×4 Q235 2

1.10 CLC550-1400 大横撑管组焊 1

1.10.
1 CLC550-1401 大横撑管 J40×80×3×589 SPHC1 1

1.10.
2 CLC550-1402 左大固定板 100×84×4 Q235 1

1.10.
3 CLC550-1403 右大固定板 100×84×4 Q235 1

1.10.
4 CLC550-1404 固定套 Φ15×45 Q235 1

1.10.
5 M8螺母 M8 Q235 2

1.11 CLC550 电机架组合 1

1.11.
1 CLC550-1500 电机架组焊 1

1.11.
1.1 CLC550-1301 横撑管 J40×50×3×589 SPHC1 1

1.11.
1.2 CLC550-1501 减速机固定管 F30×2×500 SPHC1 1

1.11.
1.3 CLC550-1502 电机加强管 F30×2×419 SPHC1 1

1.11.
1.4 CLC550-1503 电机短加强管 F30×2×250 SPHC1 1

1.11.
1.5 CLC550-1504 减速机加强管 J40×50×3×122 SPHC1 1

1.11.
1.6 CLC550-1505 减速机固定板 194.8×131×6 Q235 1

1.11.
1.7 CLC550-1506 减速机加强板 124.1×134.1×6 Q235 1

1.11.
1.8 CLC550-1507 制动器连接板 120×134×6 Q235 1

1.11.
1.9 CLC550-1508 制动器固定板 120×103×6 Q235 1

1.11.
1.10 CLC550-1302 固定板 100×50×4 Q235 2

1.11.
1.11 CLC550-1509 电机拉紧座 42×79.3×100×6 Q235 1

1.11.
1.12 CLC550-1510 电机架连接板 67.5×95×6 Q235 1

1.11.
1.13 CLC550-1511 涨紧轮固定板 20.8×26.5×4 Q235 1

1.11.
1.14 CLC550-1512 电路板支撑板 160×240×3 Q235A 1

1.11.
1.15 CLC550-1513 检测固定座 15×45×178×3 Q235 1

1.11.
2 CLC550-1600 涨紧轮支架组焊 1

1.11.
2.1 CLC550-1601 涨紧轮固定座 24×28×4×110 Q235 1

1.11.
2.2 CLC550-1602 涨紧轮固定轴 Φ17×72.5 Q235 1

1.11.
2.3 CLC550-1603 涨紧轮固定套 Φ14×32 Q235 1

1.11.
3 CLC550-4700 电机固定座 98.1×204.4×6 Q235 1

1.11.
4 CLC550-4800 涨紧轮 Φ66×26 45# 1

1.11.
5 CLC550-4900 减速器链轮 08A18齿 45# 1

1.11.
6 CLC550-5000 减速器皮带轮 Φ76.5×25 Q235 1

1.11.
7 CLC550-5100 联轴器 Φ50×45 45# 1

1.11.
8 CLC550-5200 皮带轮 Φ38×19 Q235 1

1.11.
9 CLC550-5300 涨紧弹簧 Φ2×65 65Mn 1

1.11.
10 传动皮带 240J6 国产 橡胶 1

1.11.
11 深沟球轴承 6201-2Z . 2

1.11.
12 尼帽 M12 Q235 1

1.11.
13 内六角平圆头螺钉 M12×75 45# 1 丝长25

1.11.
14 平垫圈 Φ13×Φ24×2 Q235 2

1.11.
15 尼帽  M10 Q235 1

1.11.
16 平垫圈 Φ11XΦ20X2 Q235 1

1.11.
17 内六角圆柱头螺栓 M8X55 45# 1 8.8级

1.11.
18 内六角圆柱头螺栓 M8X45 45# 1

1.11.
19 内六角圆柱头螺栓 M8X35 45# 3 全丝

1.11.
20 内六角伞头螺栓 M8X35 45# 1

1.11.
21 内六角圆柱头螺栓 M8×20 45# 3 8.8级

1.11.
22 尼帽 M8 Q235 5

1.11.
23 平垫圈 Φ8.5×Φ16×1.5 Q235 9

1.11.
24 弹垫 Φ8 65Mn 2

1.11.
25 十字槽大扁圆螺钉 M6×12 Q235 4

1.11.
26 内六角锥端紧定螺钉 M6×12 45# 2

1.11.
27 内六角锥端紧定螺钉 M6×8 45# 5

1.11.
28 平垫圈 Φ6.5×Φ12×1.2 Q235 1

1.11.
29 十字槽大扁圆螺钉 M5×35 Q235 5

1.11.
30 5×5平键 5×5×16 . 1

1.11.
31 检测器 材质 

<未指定> 1

1.11.
32 减速机 材质 

<未指定> 1

1.11.
33 失电制动器 材质 

<未指定> 1

1.11.
34 发电机 材质 

<未指定> 1

1.11.
35 电阻 材质 

<未指定> 1

1.11.
36 控制器 材质 

<未指定> 1

1.11.
37 十字槽大扁圆螺钉 M4×10 Q235 8

1.12 CLC550-1900 大链轮传动链条 08A 65Mn 2

1.13 CLC550-2000 减速机链条 08A-39节 65Mn 1

1.14 CLC550-2100 长支撑轴 Φ8×634 不锈钢 8

1.15 CLC550-2200 短支撑轴 Φ6×551 不锈钢 8

1.16 CLC550-6300 限位管 J12.7×38.1×2×800 SPHC1 2

1.17 CLC550-6400 定位套 Φ15×34.2 Q235 8

1.18 CLC550-6800 不锈钢支撑板 40×912×4 不锈钢 2

1.19 CLC550-2400 前壳 783.3×359×1281.3 ABS 1

1.20 CLC550-2500 左侧壳 1194.3×129.2×1160.8 1

1.21 CLC550-2600 右侧壳 1194.3×129.2×1160.8 1

1.22 CLC550-2700 上壳 94×355.2×773.5 1

1.23 CLC550-2800 左侧装饰罩 587×541×17 ABS 1

1.24 CLC550-2900 右侧装饰罩 587×541×17 ABS 1

1.25 CLC550-3000 左侧内护罩前 1131×384.2×36.1 ABS 1

1.26 CLC550-3100 左侧内护罩后 555.6×389.8×38.9 ABS 1

1.27 CLC550-3200 右侧内护罩前 1131×384.2×36.1 ABS 1

1.28 CLC550-3300 右侧内护罩后 555.6×389.8×38.9 ABS 1

1.29 CLC550 踏板组合 8

1.29.
1 CLC550-3400 踏板 552.8×274.6×23 PP 1

1.29.
2 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

1.29.
3

十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

1.29.
4 平垫圈 Φ4.3×Φ9×0.8 Q235 4

1.30 CLC550 连接弧板组合 8

1.30.
1 CLC550-3500 连接弧板 552×225×79.4 PP 1

1.30.
2

十字槽大扁圆自攻螺
钉 ST4×10 Q235 2

1.31 CLC550-3700 小脚踏警示条 61.1×11×5.7 ABS 2

1.32 CLC550-4100 连接柱 66×36×18 ABS 34

1.33 CLC550-4200 尼龙垫片 Φ15×3 尼龙 32

1.34 CLC550-4300 后护板 5803300×2.5 PS 1

1.35 CLC550-4400 装饰圈 Φ108×8.5 硅胶 1

1.36 CLC550-4500 左小脚踏垫 191.8×83.4×17.4 硅胶 1

1.37 CLC550-4600 右小脚踏垫 191.8×83.4×17.4 硅胶 1

1.38 CBL60-07 脚垫 φ50XM10 TPR 4

1.39 PZ-111-88 滚轮 Φ75×40 . 2

1.40 CLC550-2300 Φ11管塞 11×Φ15.3×9.4 . 4

1.41 带立式轴承 UCP204 . 4 NSK

1.42 深沟球轴承 608-2Z . 16 NSK

1.43 内六角平圆头螺钉 M12×70 45# 2 丝长25

1.44 尼帽 M12 Q235 2

1.45 平垫圈 Φ13×Φ24×2 Q235 4

1.46 内六角圆柱头螺栓 M10X40 45# 8

1.47 内六角圆柱头螺栓 M10X30 45# 4

1.48 平垫圈 Φ11XΦ20X2 Q235 8

1.49 弹垫 Φ10 65Mn 8

1.50 六角螺栓 M8X80 45# 2

1.51 六角螺栓 M8X70 45# 6

1.52 六角螺栓 M8X60 45# 22

1.53 六角螺栓 M8X105 Q235 8 丝长大于25

1.54 六角螺栓 M8X20 45# 2

1.55 内六角圆柱头螺栓 M8X40 45# 2

1.56 内六角圆柱头螺栓 M8×20 45# 6 8.8级

1.57 内六角沉头螺钉 M8X30 Q235 14

1.58 尼帽 M8 Q235 46

1.59 平垫圈 Φ8.5×Φ16×1.5 Q235 84

1.60 十字槽大扁圆螺钉 M6×12 Q235 10

1.61 十字槽大扁圆螺钉 M4×10 Q235 2

1.62 十字槽沉头螺钉 M4×10 Q235 5

1.63 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 136

1.64 Φ5开口挡圈 E型 Φ5 65Mn 15

2 CLC550 立柱组合 1

2.1 CLC550-0300 立柱组焊 1

2.1.1 CLC550-0301 立柱 Φ80×3×883 SPHC1 2

2.1.2 CLC550-0302 立柱横管 F30×3×800 SPHC1 1

2.1.3 CLC550-0303 立柱连接板 970×90×8 Q235 1

2.1.4 CLC550-0304 扶手下固定板 Φ73×6 Q235 2

2.1.5 CLC550-0305 左扶手固定座 145.2×88.4×4 Q235 1

2.1.6 CLC550-0306 右扶手固定座 145.2×88.4×4 Q235 1

2.1.7 CLC550-0307 短固定套 Φ15×34 Q235 3

2.1.8 CLC550-0308 小螺纹套 Φ15×35 Q235 2

2.2 CBL60-07 脚垫 φ50XM10 TPR 2

3 CLC550 横扶手组合 1

3.1 CLC550-1800 横扶手组焊 1

3.1.1 CLC550-1801 横扶手管固定管 Φ32×3×1441.5 SPHC1 1

3.1.2 CLC550-1802 左横扶手管 Φ32×3×389 SPHC1 1

3.1.3 CLC550-1803 右横扶手管 Φ32×3×389 SPHC1 1

3.1.4 CLC550-1804 心跳管 Φ32×3×216.3 SPHC1 2

3.1.5 CLC550-1805 横扶手连接座 120×32×37×4 Q235 1

3.1.6 CLC550-1806 急停固定板 45×18×3 Q235 2

3.1.7 CLC550-1807 横扶手加强板 112×13×3 Q235 1

3.2 CLC550-5400 手握心跳前壳 120.1×43×22.8 ABS+不锈钢 2

3.3 CLC550-5500 手握心跳后壳 120×21.3×43 ABS+不锈钢 2

3.4 CLC550-5600 调节座 Φ43×26.9 ABS 2

3.5 CLC550-5700 灯带固定座 Φ43×40.3 透明ABS 2

3.6 CLC550-5800 按键 13.9×8.2×5.6 ABS 4

3.7 CLC550-5900 按键套 R15.3×28.1×6.9 硅胶 1

3.8 CLC550-6000 启停按键套 R15.3×28.1×7.1 硅胶 1

3.9 CLC550-6100 急停上壳 113.4×155.3×33.7 ABS 1

3.10 CLC550-6200 急停下壳 113.4×155.3×33.7 ABS 1

3.11 安全开关 1

3.11.
1 MT9.5-2-05 拉簧 Φ6.5×18×0.5 65Mn 1

3.11.
2 MT9.5-2-07 按键 79.6×54.4×26.6 ABS 1

3.11.
3 MT9.5-2-08 拨片 18.5×37×16 ABS 1

3.11.
4 MT9.5-2-09 开关上壳 108×70×30.4 ABS 1

3.11.
5 MT9.5-2-10 开关下壳 105×46.7×50.5 ABS 1

3.11.
6 销轴 Φ2.5×27 普通碳钢 1

3.11.
7 衣夹 红色032C . 1

3.11.
8 吊钟 . 1

3.11.
9 弹簧扣 . 1

3.11.
10 弹簧 Φ5×12X1.2镀锌 普通碳钢 1

3.11.
11 线绳 红色032C  800MM . 1

3.11.
12

十字槽大扁圆自攻螺
钉 ST4.2×16 45# 4

3.11.
13 1011 材质 

<未指定> 1

3.11.
14 行程开关 材质 

<未指定> 1

3.12 内六角平端紧定螺钉 M5X10 45# 4

3.13 十字槽盘头螺钉 M4×25 Q235 4

3.14 内六角圆柱头螺钉 M3×10 Q235 2

3.15 内六角圆柱头螺钉 M3×5 Q235 2

3.16 十字槽大扁圆自攻螺
钉 ST4×20 Q235 6

3.17 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 4

3.18 手握按键板总成 材质 
<未指定> 2

3.19 手握LED线路板 透明ABS 2

4 CLC550楼梯机 踮脚台组合 1

4.1 CLC550-1700 踮脚架组焊 1

4.1.1 CLC550-1701 踮脚架加强板 250×660×3 Q235 1

4.1.2 CLC550-1702 踮脚架连接管 F20×2×630 SPHC1 2

4.1.3 CLC550-1703 踮脚架加强管 F20×2×120 SPHC1 3

4.1.4 CLC550-1704 踮脚架连接板 62.1×160×5 Q235 2

4.1.5 CLC550-1705 踮脚架固定板 30×30×5×75 Q235 2

4.1.6 CLC550-1706 踮脚架前固定座 40×40×5×100 Q235 1

4.1.6
.1 -

4.1.7 MTE1000S-02-22 底架连接座加强板 19.1×23.8×3 Q235A 2

4.2 CLC550-3800 踮脚台 189.6×323.6×96.9 ABS 1

4.3 CLC550-3600 警示条 499.8×9.8×12.3 ABS 1

4.4 十字槽大扁圆螺钉 M6×12 Q235 12

4.5 十字槽大扁圆自攻螺
钉 ST4×10 Q235 4

4.6 平垫圈 Φ4.3×Φ9×0.8 Q235 4

5 CLC550 左侧扶手组合 1

5.1 CLC550-0500 左扶手组焊 1

5.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

5.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

5.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

5.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

6 CLC550 右侧扶手组合 1

6.1 CLC550-0600 右扶手组焊 1

6.1.1 CLC550-0501 扶手管 Φ32×3×1091 SPHC1 1

6.1.2 CLC550-0502 扶手固定轴 Φ28×105 Q235 1

6.1.3 CLC550-0308 小螺纹套 Φ15×35 Q235 2

6.2 CLC550-6600 扶手泡棉 Φ38×3×995 HDR 1

7 CLC550-0400 表架组焊 1

7.1 CLC550-0401 表架支撑管 Φ80×3×722 SPHC1 1 切角度

7.2 CBL60-02-06 立柱连接架板 173X125X5 Q235 1

7.3 CLC550-0403 横扶手固定座 140×45.8×4 Q235 1

7.4 CLC550-0404 支撑管固定板 49×50×4 Q235 1 先表面处理

7.5 CLC550-0405 短螺纹套 Φ15×24 Q235 3

7.6 M8螺母 M8 Q235 1

8 CBL60-03-00 电子表装配 1

8.1 CBL60-03-01-00 电子表固定架 1

8.1.1 CBL60-03-01-01 表架固定板 307X265X12X2 Q235 1 11111111111
111

8.1.2 CBL60-03-01-02 表架连接板 167X125X13X3 Q235 1

8.1.3 CBL60-03-01-03 表架加强管 10X20X1.5X282 SPHC1 1 切角度

8.2 CBL60-03-02 电子表前壳 510X344X59 ABS 1

8.3 CBL60-03-03 电子表后壳 510X344X49 ABS 1

8.4 CBL60-03-04 电子表后盖 377X254X36 ABS 1

8.5 CBL60-03-05 水杯座 237X236X111 ABS 1

8.6 CBL60-03-06 表壳装饰罩 416X334X54 ABS 1

8.7 CBL60-03-07 左风道 62X54X35 ABS 1

8.8 CBL60-03-08 右风道 62X52X37 ABS 1

8.9 CBL60-03-09 出风口 70X27X17 ABS 1

8.10 CBL60-03-10 水杯座装饰盖 199X50X45 ABS 1

8.11 CBL60-03-11 灯罩 130X15X7.7 透明ABS 1

8.12 CBL60-03-12 防滑垫 288X27X27 TPR 1

8.13 CBL60-03-13 液晶窗口 186X197X17.8 ABS 1

8.14 USB端子 材质 
<未指定> 1

8.15 GB/T818-2000 十字槽盘头螺钉 M5X8 32

8.16 GB/T818-2000 十字槽盘头螺钉 M4X40 45# 2

8.17 十字槽盘头无尾自攻
钉 ST3.5X8 33

8.18 平垫圈 Φ4 Q235 4

8.19 平头六角铆螺母 M8 ML10 4

8.20 风机总成 材质 
<未指定> 1

8.21 主控板总成 材质 
<未指定> 1

8.22 小表板总成 材质 
<未指定> 1

8.23 LED线路板总成 材质 
<未指定> 1

9 CLC550-3900 左扶手护罩 196.3×156.1×45.1 ABS 2

10 CLC550-4000 右扶手护罩 196.3×156.1×43.6 ABS 2

11 CLC550-6700 扶手加强座 140×43.2×4 Q235 1

12 CLC550-6500 装饰挡圈 Φ43×20 6601合金 2 黑色

13 单面背胶EVA 20×3×800 EVA 1

14 CLC550 CLC550吸塑包装 1

14.1 CLC550 吸塑纸板 265×196×2 双瓦纸板 1

14.2 内六角圆柱头螺栓 M8X65 45# 1

14.3 内六角圆柱头螺栓 M8X55 45# 3 8.8级

14.4 内六角圆柱头螺栓 M8×20 45# 3 8.8级

14.5 内六角伞头螺栓 M8X30 45# 2

14.6 内六角伞头螺栓 M8X20 45# 8

14.7 内六角沉头螺钉 M8X20 45# 5 8.8级

14.8 十字槽大扁圆螺钉 M4×30 45# 4

14.9 十字槽大扁圆自攻螺
钉 ST4.2×16 45# 2

14.10 平垫圈 Φ8.5×Φ16×1.5 Q235 7

14.11 Φ8弧形垫圈 Φ8.5×Φ16×1.5×R23.5 Q235 6

14.12 5#内六角扳手 5# 一端带十字花 . 1

14.13 6#内六角扳手 6# . 1

14.14 吸塑膜 . 1



14.6

12

5.1

14.11

14.6
14.11

12

6.1

6.2

5.2

2.1

4.1

4.3

4.2

4.5
4.6

14.3
14.10

2.2

2.2

14.4
14.10

4.4

4.4

4.4

3.1

3.13

3.3
3.2

3.15 3.14

3.12
3.12

3.5

3.18
3.6

3.83.4

3.15 3.14

3.12

3.12
3.5

3.18 3.6

3.73.4

3.23.3

3.13

3.9

3.11.4

3.17
3.11.6

3.11.2

3.11.3

3.11.13

3.11.5

3.11.12

3.11.14

3.11.1

3.16

3.10

3.16

3.193.19

1.32
1.63

1.32
1.63

1.32
1.63 1.32

1.63
1.32
1.63

1.20

1.32
1.63

1.32
1.63 1.32

1.63 1.32
1.63

1.32
1.63

1.21

ASSEMBLY 2



1.15

1.11.15

1.11.11

1.11.11

1.11.16

1.65

1.65

1.11.3

1.11.17

1.11.17

1.11.10

1.11.10
1.11.13

1.11.12

1.11.2

1.11.4

1.11.9

1.11.15

1.11.14

1.11.11

1.11.15
1.11.8

1.11.6

1.11.26

1.11.5

1.11.25

1.11.18

1.11.28

1.11.24

1.11.24

1.11.24

1.11.32

1.11.31

1.11.19

1.11.23

1.11.20

1.11.7

1.11.8

1.11.1

1.11.15

1.11.16

1.11.21

1.11.22

1.11.27

1.11.29
1.11.30

ASSEMBLY 3



GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1

15068 - Pozzolo Formigaro (AL) - Italy
www.toorxprofessional.it  

contact@toorxprofessional.it


	10.pdf
	AI3楼梯机说明书(中性英文)-0112_部分1
	1-AI3楼梯机说明书-英文

	AI3楼梯机说明书(中性英文)-0112_部分2
	AI3楼梯机说明书(中性英文)-0112_部分3
	AI3楼梯机说明书(中性英文)-0112_部分4
	AI3楼梯机说明书(中性英文)-0112_部分5
	AI3楼梯机说明书(中性英文)-0112_部分6
	AI3楼梯机说明书(中性英文)-0112_部分7
	AI3楼梯机说明书(中性英文)-0112_部分8
	AI3楼梯机说明书(中性英文)-0112_部分9
	AI3楼梯机说明书(中性英文)-0112_部分10

	11.pdf
	AI3楼梯机说明书(中性英文)-0112_部分1
	1-AI3楼梯机说明书-英文

	AI3楼梯机说明书(中性英文)-0112_部分2
	AI3楼梯机说明书(中性英文)-0112_部分3
	AI3楼梯机说明书(中性英文)-0112_部分4
	AI3楼梯机说明书(中性英文)-0112_部分5
	AI3楼梯机说明书(中性英文)-0112_部分6
	AI3楼梯机说明书(中性英文)-0112_部分7
	AI3楼梯机说明书(中性英文)-0112_部分8
	AI3楼梯机说明书(中性英文)-0112_部分9
	AI3楼梯机说明书(中性英文)-0112_部分10


